


Economic Sustainability and Environmental 
Protection in Mediterranean Countries 
through Clean Manufacturing Methods



NATO Science for Peace and Security Series

This Series presents the results of  scienti fi c meetings supported under the NATO 
Programme: Science for Peace and Security (SPS).

The NATO SPS Programme supports meetings in the following Key Priority areas: 
(1)  Defence Against Terrorism; (2) Countering other Threats to Security and (3) NATO, 
 Partner and Mediterranean Dialogue Country Priorities. The types of  meeting supported 
are generally “ Advanced Study Institutes” and “Advanced Research Workshops”. The 
NATO SPS Series  collects  together the results of  these meetings. The meetings are 
[...]
the interfacial tension between the two liquids, the contact angle of the aqueous 
(nonwetting) phase on the membrane wetted by the oil (wetting phase) and the size 

Microfiltration:
Suspended solids, high-

molecular-weight
species, bacteria, etc

Ultrafiltration:
Macro molecules,
colloids, proteins,

etc

Nanofiltration:
Small molecules,

polyvalentions, etc

Reverse Osmosis:
Salt, ions, color,
low-molecular-

weight species, etc

  Fig. 3.4    Membrane  fi ltration processes       

 



413 Oily Waste Treatment by Membrane Hybrid Processes

and shape of the pores of the membrane. To force a nonwetting  fl uid through the pores 
of the membrane, the applied pressure should at least be equal to the pressure drop 
across the interface,  P  

 A 
  −P  

 B 
 , as given by the Young-Laplace equation:

     ( )1 22 cos 1 / 1 /cap A BP P P r rg q= - = -
   (3.1)  

where  P  
 cap 

  is the capillary pressure,  P  
 A 
  is the pressure within phase A,  P  

 B 
  is the pressure 

in phase B,   g   is the interfacial tension,   q   is the contact angle as measured in phase B 
(Fig.  3.5a ) and  r  

 1 
  and  r  

 2 
  are the two radii of curvature for the surface.  

 The contact angle of a  fl uid with a solid is a measure of the wettability of the solid 
by the  fl uid. The interfacial tension is a liquid-liquid property while the contact angle 
is a liquid-liquid–solid property. For the two liquid system with a hydrophobic 
membrane, the contact angle of a water droplet is the angle as measured through the 
organic phase which is formed at the junction of the three phases (Fig.  3.5b ). A contact 
angle of 0° indicates complete wetting and 180° indicates complete nonwetting. 

 The breakthrough pressure,   D P  
 brk 

 , for the nonwetting  fl uid in the pores of a 
hydrophobic membrane can be obtained by the following equation  [  43  ] :

     
2 cos 1 /brk effP rD g q=

   (3.2)  

where   q   
 eff 

  accounts for the shape of the pores and was calculated from measure-
ments of the contact angle   q   on the membrane surface.   

    3.3   Primary Treatment: Removal of Free Oil 

 Oily wastewaters may contain free, emulsi fi ed, and dissolved oil. The primary treat-
ment aims at removing the free oils and solids present. The most common methods 
are  gravity separation  and  centrifugation . Details on these methods have been 
described previously  [  18  ] . 

Water
Oil

Membrane

θ > 90°

A

B

θ  

r

A

B θ  

ra

b

Fluid B is wetting Fluid B is non-wetting

  Fig. 3.5    Contact angle at 
three phase boundaries       

 



42 J. Coca-Prados et al.

    3.3.1   Gravity Separators 

  API separators . The API separators are often used in re fi neries, oil terminals and 
de-ballasting facilities for large  fl ow rates. Separation of oil and water relies on 
density differences. The oil layer is skimmed off and the bottom sediment layer is 
removed by a chain and  fl ight scraper and a sludge pump. A diagram of an API 
separator and the main design parameters and characteristics of API separators are 
given in Fig.  3.6 .  

API SEPARATORS Capacity:100–600 m3/ h
Free oil Emulsified oil Suspended solids

Process (chemical/physical) Physical Physical Physical
Addition of chemicals No No No
Removal efficiency (%) 90–95 0 80–95
Effluent quality (oil) (mg/L) 15–20 n.a. 20–30

vt

Qm
AH = F Dvt

vH
L = F vH

Qm
AC =

AH : minimum horizontal area

L: length 

AC: minimum cross-sectional area

Qm: wastewater flowrate

D: oil droplet diameter
vH: horizontal velocity of the oil droplets

vt: terminal velocity of the oil droplets

F = F1F2

F1 = 1.2: short circuiting factor

F2: turbulence factor

vH/ vt F2

20 1.45
15 1.37
10 1.27
6 1.14
3 1.07

Usually vH = 15 vt, but should
not exceed 0.91 m min−1

Feed Aqueous effluent

Sludge
removal

pipe

Optimal pipe
skimmer

Surface
skimmer

Diffusion
wall

  Fig. 3.6    Diagram and design parameters of an API separator  [  44  ]        

 



433 Oily Waste Treatment by Membrane Hybrid Processes

  Coalescing plate   separators . These are used for oily waste streams with low 
particulate matter. Coalescing plate separators promote coalescence by passing 
the oily stream through a set of parallel angled plates. Such device can handle low 
to medium  fl ow ranges, and for larger  fl owrates several units operate in parallel. 
A diagram and some characteristics of a coalescing plate separator are shown in 
Fig.  3.7 .   

    3.3.2   Centrifugal Separators 

 Centrifugal separators use centrifugal force, 3,500–6,000 times the force of gravity, 
to increase the separation rate of oil drops and solid particles. The most common 
centrifuges used in oily wastewater treatment are the decanter and disc centrifuge 
and the disc-bowl centrifuge. Some design parameters and particle range applica-
tion are shown in Fig.  3.8 . Because of the moving parts, centrifuges are subject to 
high maintenance.  

  Decanter and   disc centrifuges.  Decanter and disc centrifuges are suitable to sepa-
rate oily wastewaters containing solids. Two or three phases are formed. Decanter 
centrifuges may be used for treating fuel oil, bilge water, drain water de-oiling and 
crude oil dewatering. Flocculation may be carried out upstream by introducing a 
 fl occulant into the oily water feed. Capacities are low. A pictorial view and some 
characteristics of decanter and disc centrifuges are shown Fig.  3.9 .  

  Disc-bowl centrifuges . The disc-bowl centrifuge consists of a rotating bowl and an 
inner screw conveyor. The bowl acts as the settling vessel for drops and solid 
particles, and the screw conveyor picks the settled material up and conveys it to the 
discharge port.  

  Fig. 3.7    Diagram and design parameters of a coalescing plate separator  [  44  ]        

PLATE COALESCERS Capacity: 15–250 m3/ h
Free oil Emulsified oil Suspended solids

Process (chemical / physical) Physical Physical Physical
Addition of chemicals No No No
Removal efficiency (%) 90–95 0 –10 90–95
Effluent quality (oil) (mg /L) 10–15 10 –15 5–10

Feed
Aqueous effluent

Skimmed oil

Aqueous 
effluent

Oil 
droplets

Oily
sludge

 



44 J. Coca-Prados et al.

DISC CENTRIFUGES Capacity: 5–10 m3/ h

Process (chemical / physical) Physical Chemical/Physical Physical
Addition of chemicals Yes Yes Yes
Removal efficiency (%) 60–90 40–80 90–95
Processed phases Water/oil Water/oil Water/oil

Suspended solids 
from oil

Water from 
emulsified oil

Water from 
free oil

  Fig. 3.9    Pictorial view and some characteristics of decanter and disc centrifuges  [  44  ]        

  Fig. 3.8    Design parameters and particle range application of centrifuges       

27Q m tan q
Dc =

Dc: critical droplet diameter 
Q: volumetric flow rate
r2, r1: distances from the 
rotating axis to the inlet and 
outlet of the fluid to the disc
q: disc half angle
n: number of discs
w: angular velocity
m: viscosity of the continuous 
phase
Δr: difference in densities 
between the dispersed (oil) and 
continuous (water) phase

Decanter 
centrifuges

Disc stack 
centrifugesA

m
ou

nt
 o

f s
ol

id
s 

(%
)

Particle size (m)

10

20

40

30

0.1 1 10 100 1000

50

Filters

 

 



453 Oily Waste Treatment by Membrane Hybrid Processes

    3.3.3   Hydrocyclones 

 Hydrocyclones can be considered enhanced gravity separators that separate the 
phases (solids + water) and oil by the spinning-motion forces resulting from the tan-
gential injection of the feed. The separation ef fi ciency is a function of the phase 
density difference and is usually poor with viscous liquids. Hydrocyclones are 
often used in the oil industry. Some characteristics of hydrocyclones are shown in 
Fig.  3.10 .    

    3.4   Secondary Treatment: Removal of Emulsi fi ed Oil 

 The secondary treatment aims at removing emulsi fi ed oil. The most common methods 
are  chemical treatment  ( coagulation  and   fl occulation ) and   fl otation . Details on these 
methods have been described previously  [  18  ] . 

 For non-segregated oily wastewaters the secondary treatment process was tradi-
tionally a biological treatment (activated sludge or sequencing batch reactors). The 
 fi nal ef fl uent from this process had not the quality of process water, but could meet 
the ef fl uent requirements to permit direct discharge to the environment. 

HYDROCYCLONES Capacity: 1–50 m3/ h

Free oil Emulsified oil Suspended solids

Process (chemical / physical) Physical Physical Physical
Addition of chemicals No No No
Removal efficiency (%) 80–90 0 90–95
Effluent quality (oil) (mg /L) 20–30 n.a. 5–10

Feed

Oily effluent

Aqueous
effluent

  Fig. 3.10    Diagram and characteristics of a hydrocyclone  [  44  ]        

 



46 J. Coca-Prados et al.

    3.4.1   Chemical Treatment: Coagulation and Flocculation 

 The aim of chemical treatment is to break the emulsion by forming larger  fl ocs that 
may be subsequently separated by  fl otation. Coagulants are usually inorganic salts, 
and organic polymers are used as  fl occulants.  

    3.4.2   Dissolved Air Flotation (DAF) 

 In DAF units air is bubbled into the tank bottom and solids and oil droplets are 
 fl oated to the top and skimmed off. Optimal performance of DAF requires a precon-
ditioning of the oily feed with the use of coagulants/ fl occulants. DAF requires a 
frequent addition of coagulants/ fl occulants, which is a signi fi cant operating cost. 
Some characteristics of DAF processes are shown in Fig.  3.11 .   

    3.4.3   Membrane Filtration 

 Membranes have been widely used in laboratory and pilot-plant tests for the second-
ary and tertiary treatment of oily wastewater. However, they have not been widely 
used in heavy-duty applications, unless a thorough pretreatment of the oily stream is 
carried out. Membrane  fi ltration can achieve oil concentrations of 5 mg L −1  or less, 
however fouling and scaling problems lead to poor permeate  fl ux stability. Such 
procedures are often used on board ships, and therefore they have a low treatment 

Oil

DAF UNITS Capacity: 10–500 m3/ h
Free oil Emulsified oil Suspended solids

Process (chemical / physical)
Chemical/
Physical

Chemical/
Physical Physical

Addition of chemicals Yes Yes Yes
Removal efficiency (%) 95–98 95–98 95–98
Effluent quality (oil) (mg /L) 5–10 5–10 5–10

Air Oily wastewater

Skimmer

Flocculating agent

Pressure retention
tank

Air

Waste

Oily scum

Clarified
effluent

Flocculation 
chamber

Flotation 
chamber

  Fig. 3.11    Schematic diagrams and characteristics of DAF processes  [  44  ]        

 



473 Oily Waste Treatment by Membrane Hybrid Processes

capacity. Membranes have to be replaced every 3–5 years. Membrane con fi gurations 
and characteristics of membrane  fi ltration processes are shown in Fig.  3.12 .  

 UF membranes have been commonly used for oily wastewater treatment, but 
new processes using other membranes have also been developed. A new single-step 
membrane system, known as  vibratory shear enhanced process  (VSEP) has been 
used successfully in many applications  [  58,   59  ] . It consists of a NF  fi ltration module 
attached to a torsional vibration mechanism to reduce colloidal fouling and concen-
tration polarization. An example provided by the company is shown in Fig.  3.13 .  

Plate and frame Spiral-wound Tubular Hollow-fiber

MEMBRANE FILTRATION
Small unit ca pacities: 1–10 m3/h

Tailor-made unit capacities: 10–50 m3/h
Free oil Emulsified oil Suspended solids

Process (chemical/physical)
Chemical/
Physical

Chemical/
Physical

In additional 
pretreatment

Addition of chemicals Yes Yes Yes
Removal efficiency (%) 95–99 95–99 95–99
Effluent quality (oil) (mg/L) 5 5 n.a.
Retentate production (% of flow) 5–10 5–10 5–10

  Fig. 3.12    Membrane con fi gurations and characteristics of membrane  fi ltration processes  [  44  ]        

NF 
(VSEP)

Feed
55 gal/min

9000 mg / L TSS
580 mg / L Oil & Grease

210 mg / L Sulfates

Permeate
44 gal / min

0% TSS
16 mg / L Oil & Grease

0% Sulfates

Concentrate
11 gal / min
4.5 % TSS

2836 mg / L Oil & Grease
1050 mg / L Sulfates

  Fig. 3.13    Example of performance with the VSEP system  [  59  ]        

 

 



48 J. Coca-Prados et al.

 In this example the total suspended solids (TSS) reduction is over 99%, and the 
oily waste is concentrated from a starting feed of 1.5–2% to a  fi nal concentrate of 
10% by weight. The permeate stream can be sewered or reused in the process.   

    3.5   Membrane Hybrid Processes: Removal of Dissolved Oil 

 Sometimes it is not desirable or even possible to use a simple membrane system to 
carry out oil/water separation. For example, in some industrial waters, a treatment with 
membranes may not be practical because of the high osmotic pressures, viscosities or 
concentration of the resulting suspended solids. Furthermore, several ef fl uents may 
cause severe fouling of the membrane and pretreatment is necessary to maintain a high 
and steady  fl ux through it. In these situations,  integrated-membrane  or  membrane-
based hybrid processes  may be a suitable alternative in order to obtain good process 
performance and to extend membrane life. Membrane processes can easily be inte-
grated into total treatment systems combining several technologies. Nowadays, 
 membrane hybrid processes  have gained an increasing importance for the treatment of 
industrial oily wastewaters, combining a membrane separation process with a conven-
tional unit operation (distillation, evaporation, adsorption, solvent extraction, etc.) or 
with a chemical or biological reaction. The selection of a suitable membrane hybrid 
process depends on the characteristics of the oily ef fl uent to be treated, and those most 
commonly used are described in the following sections. 

    3.5.1   Membrane Hybrid Processes with Mechanical 
Pretreatment of the Feed 

 Certain industrial oily ef fl uents may cause severe membrane fouling, and pretreat-
ment is needed to maintain a high, steady  fl ux through the membrane. A typical 
membrane-based system for oily wastewaters is shown in Fig.  3.14 . Usually the 
process starts with the removal of settleable solids and free- fl oating oil prior to 
membrane treatment, mainly UF  [  38  ] . This can be accomplished in a tank with free-
oil removal equipment, such as a skimmer, or by a rotating brush strainer, a pressure 
or vacuum  fi lter to remove solids, and a centrifugal separator or a hydrocyclone  [  80  ]  
to remove oil and solids. The remaining oily wastewater is then transferred to a 
process tank and pumped through the UF unit to remove the emulsi fi ed oil. The 
retentate containing the oil is recycled to the process tank, and the permeate is con-
tinuously withdrawn. This process is commonly used in the automobile industry 
 [  15  ] . Up to 98% oil removal ef fi ciency was obtained for a hybrid API separator–UF 
system  [  70  ] .   



493 Oily Waste Treatment by Membrane Hybrid Processes

    3.5.2   Membrane Hybrid Processes with Chemical 
Pretreatment of the Feed 

 There are certain processes that use chemical instead of mechanical pretreatment. 
A common  fl ow diagram of such a process is shown in Fig.  3.15 . It consists of a feed 
tank, a chemical pretreatment stage for O/W emulsion breaking and free oil removal, 
a UF membrane module and a process tank for retentate disposal. Part of the reten-
tate is recirculated to the UF unit and the permeate is withdrawn continuously. Fresh 
oily wastewater is added to the feed tank to replace the permeate volume, thus keep-
ing a constant level in the tank. A  fi nal concentrate volume is obtained that is only 
3–5% of the initial oily wastewater volume. The system is then cleaned until the 

Equalization
tank

Process
tank

UF

Centrifugal
separator

Filter

Oily wastewater

Free oil removal Concentrate

Settleable solids Final concentrate
disposal

Oil-free permeate
discharge

  Fig. 3.14    Typical hybrid UF system for oily wastewater treatment       

Equalization
tank

Free oil

tank
